21420 Speaker- / Monitor Stand

21420.000.30 aluminium

21420.000.55 black
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art.-no. art.-no.

pos. description aluminium black qty
1 locking knob M8 x 19 mm 01.83.100.55 01.83.100.55 1
2 locking nut M6 03.08.340.29 03.08.340.29 1
3 hexagon screw M6 x 28 mm 03.01.340.29 03.01.340.29 1
4 plastic spacer ring 01.86.900.55 01.86.900.55 1
5 leg caps 03.20.904.55 03.20.904.55 3
6 socket head screw M6 x 16 mm 03.02.210.29 03.02.210.29 1
7 locking knob 01.83.260.55 01.83.260.55 1
8 washer J 6,4 mm 01.43.525.01 01.43.525.01 1
9 extension rod 7.214.200130 7.214.200155 1
1 extension rod end cap 03.20.680.55 03.20.680.55 1
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